3090/ 3092 PORTABLE
HOLE CUTTER SYSTEM

CREX
A\ V4
PIPE TOOLS

Wheeler Rex ® Ashtabula, Ohio USA

www.wWheelerrex.com ® wheeler@wheelerrex.com

010313



ATTACHING THE DRILL

The 3090 Portable Hole Cutter Assembly does not come with a drill. The following
instructions show how to attach the drill to the gear rack assembly. This assembly is
designed to be used with a Milwaukee Model # 1660-6 drill.

Screws (2)

Handle (1)

Remove (2) screws and plastic handle from drill body

. Thread #275118 Socket Head Cap Screw into #701015 Plug.

Using an Allen Key, tighten the Plug into drill body.



ATTACHING THE DRILL. covmmue

Remove #275118 Socket Head Cap Screw from
#701015 Plug.

Replace handle screws back into threaded holes

Install the following parts (#700996 Lower block,
#701190 Key, #701111 Adapter Block-Milwaukee, (2)
#275016 Socket Head Cap Screws) over #701015 Plug as
shown.




ATTACHING THE DRILL. covmmue

Install #275118 SHCS and #701014 Washer into the counter
bored hole of #700996 Lower block. This will secure the
block to the drill body

Key Slot

Install #701190 Key in to the key slot of part #700996
Lower Block.

Key Slot

Lower Block

Key 701190

A . Align key installed on #700966 Lower Block to key slot on
#701063 Plate block.




5

ATTACHING THE DRILL. covmmue
@®

Install (4) #276888 %-20 Flat Head Cap Screws into Plate. Tighten
all (4) screws using an allen key.




MOUNTING THE CUTTER FRAME TO THE PIPE

Turn Handle counter clockwise to lower
Chain Screw threads.

~ Place frame on pipe.

Make sure the machined “V” in the
bottom of the frame is centered on the

pipe.




USING THE 3091 / 3093 PORTABLE HOLE CUTTER

Pull the chain upward and place into the
Chain Hook Block #700993. (see below)

Once chain is hooked into the block,
turn Handle #606742 in the clockwise
direction to tighten frame to pipe.

A bubble level is mounted on top of the
frame for your convenience.




8

ASSEMBLING THE DRILL TO THE FRAME

Pull Retractable Spring Plunger #276899
out and turn 90 degrees. This allows the

feed handle to turn freely.

Place Plate #701063 (with drill
attached) into the slot of frame.

Turn Retractable Spring Plunger Knob
#276899 90 degrees to lock feed
handle.

Once the drill has been placed into the
frame, hold the feed handle and pull the
retractable spring plunger knob 90
degrees to unlock feed handle before
and after drilling.

Spring Plunger




9

OTHER NOTES

Both the #700993 Chain Hook, and the #700985
Chain Tension Block can be relocated to the op-
posite sides of the #700975 Frame if needed to

fit in tight quarters.

There are (6) holes located on the #701063
Plate. These holes are equally spaced to mount
in a few different configurations to the #700996
Lower Block. This allows the operator to change
for drill stroke requirements or overall space

requirements.




10

(1@ @8nemjiinl 9-0991)
9069./¢ JequinN Led ppy
Z60¢# Alquessy 104 810N

133N 310K £60¢ | 060¢

S71001 idid




11

Item Part No |Description Qty
1 700975 FRAME (MACHINED) 1
2 700710 CHAIN SCREW 1
3 700708 CRANK NUT 1
4 700985 CHAIN TENSION BLOCK 1
5 700986 SPACER (FOR 3090) 2
6 701010 SHAFT 1
7 701012 SPUR GEAR 1
8 700996 LOWER BLOCK 1
9 701013 SPACER 1
10 701016 CROSS BAR 1
1" 701098 FRONT GUARD 1
12 700993 CHAIN HOOK 1
13 701015 PLUG 1
14 701063 PLATE 1
15 701113 RACK, MACHINED 1
16 606751 BEARING 1
17 606742 HANDLE 1
18 276834 HANDLE END 2
19 275118 3/8-16 x 1" SOCKET HEAD CAP SCREW 1
20 275648 KEYWAY 2
21 276888 1/4-20 x 1/2" FLAT HEAD CAP SCREW 3
22 275862 3/16" DIA x 1 1/2" ROLL PIN 1
23 2065 CHAIN CONNECTING LINK 1
24 276900 CHAIN 1
25 275040 1/4-20 x 3/4" FLAT HEAD CAP SCREW 4
26 277063 BUBBLE LEVEL 1
27 275402 #8-32 x 1/2" SHCS 2
28 277064 O-RING 2
29 276833 5/16-18 x 3/8" DIA. x 3" SHOULDER SCREW 3
30 275105 1/4" SPLIT LOCK WASHER 2
31 275021 1/4-20 x 5/8" SOCKET HEAD CAP SCREW 2
32 2024 3/8-16 HEX NUT 1
33 276899 RETRACTABLE SPRING PLUNGER 1
34 700595 NAME PLATE 1
35 276203 METAL TAK 4
36 275649 5/16-18 x 3/8" CUP POINT SET SCREW 3
37 701111 ADAPTER BLOCK-MILWAUKEE 1
38 701014 WASHER 1
39 275016 1/4-20 x 1 1/2" SOCKET HEAD CAP SCREW 2
40 701114 CARRYING CASE ***NOT SHOWN*** 1




12

‘uonesIpaw
10 sSnip ‘[oyod|e Jo IdUIN[JUT Y ISPUR I[IYm S[00} esddo jou oq ‘T
suonjerodo
doys Astou £13a jo spourad 3uo 0y pasodxa j1 uopd0ag Jeq Jeap ‘61
‘payJeWl OS pue SIOOPINO ISN JOJ I[QENNS SPIOD UOISUIIXD
A[uo 3sn ‘SIOOPING Pasn SI [00) USYA "SPIOD UOISUNXT 3s() JoopinQ ‘g
‘ut SuiS8nid uoym 3jo SI Yo)ms ains o ‘Yyoums
uo safury yim (00 ur-paddnyd Kireo u,.coo *3unjde)g [BJUIPIIY PIOAY ‘L]
*012 ‘s193IND ‘SAIP SB YONS $I1I0553008
SuiSueyo usym (SuUIdIAIIS 210J3q ‘OSn UT JOU UIYM S[OO], JIUUOISIT ‘O
981eyo ou 1z wayy K[ddns jpim am 3 K10)08) 2] 10BIUOD ‘S12IYS UON
-ONJISUl PUE IDUBUSJUIBW JUSLIND SABY J,UOP NOK J| "UOHEBULIOLUI STY)
spuejsiapiin pue speas 10jeiado [003 oY) 2Ins og °s329Ys uoHONISUL
% 2sueudyuiew sadoid aaey isnw siojessdo juswdinby sousossasoe
BuiSueyo pue Sunesuqn| 10] SUOHINNSUT MO[j0] -ddurwIollad 1sajes
pue 153q 10] uespd pue dieys sjoo) deoy “Atadoag sjeo] urepurely G|
‘'sawny e e souejeq pue Funooj sodord dooy ‘yoeaidaaQ jueq ‘vl
'[001 3jesado o3 spuey yloq sa94) I pue puey inok Fuisn ueyl lajes
s3] ‘resnoerd usym Iom pjoy o) asia 1o sdwe[d asn) “YIop NS ‘€]
'sa8pa dieys pue ‘[io ‘yeay woiy pyod dady -apoeidedas woly 193UUCISIP
01 1N juek 1o plod £q [00] ALIed J9A9N °pIo) asnqy jueq ‘7]
*sassu[o) £)ajeg asn ‘]
'sioopino Juryjiom
USYM PIPUIWWOI3] I8 IBIM]00] puk saA0]F Iaqqny ‘siied Surrows ur
1ySnes 108 03 Kipomal 1o Furyiepd asoof oN ‘[adeddy Jadoxg Jeapm ‘0]
'joo) Ainp-£aeay € jo
qof ayj op 03 jJuswydSe IR 10 [00) [[BWS B 2040] Juo ‘[ooL 1431y 2SN ‘6
"PAUBISIP ST YIym
10y 3je1 9Y) e qof Iojes pue 12113q © Op [[Im )] °‘[oo] 32404 Juo( '§
‘uIp
-[1Iy2 jo yoeas jo no 20e[d dn-payoo] Jo Y31y ‘A1p ur sjoo], 3PI 103§ L
‘VIAY MIOM NWOAA FINVLSIA
AAVS V LdAN J9 A'ITN0HS SHOLISIA TIV “Aemy uaipjiy)y daay ‘9
. ‘1dniroyul jjney
punoid e £q pajdaroad s yarym 3naa1d e ojur pag8nid s1 31 2uns ayew
‘uoneoo] jom Jo dwep ® Ul [00) JIO3[3 UB IsSh JSAw nok JI ‘G
‘ure1 0y {00y 1amod asodxa juo ‘M j[om ease Yiom dId) "suoiIBIO|
19m 1o dwep ur 5[00) 1amod asn J,uoQ ‘JUdWUOIIAUY SnoJaSueq PIoAY ‘b
‘SJUSPIdIR
SJIAUI SOUOUIq PUE SBAJIEB PIIANN]) ‘UL 'IIY NIopy daay ‘¢
‘uo )1 Surting 210399 00 WOJJ SIYIUIIA, pue LY Bunsnfpy aoway ‘g
‘19pio Sunyiom ui pue 2384 uy spienn dady |

~§T100.L TIV 404
SONINIVM NOILVHHdO TOOL TVIIANAD

ININIVMA

1E0% # wio4

"2)e)s 03 2jeys woiy K1ea ysmgm syysu
Iayjo aaey osje Aeul nok pue ‘siyS:ir (eda] o1jroads nok soald
Kyueirem sty ‘Ajdde jou Lew uoISN[OX9 JO UOTIBNIWI] 2A0QE
oy] os ‘sofewep [enuanbasuod 10 [BIUIPIOUI JO UOHBIIWI] JO
UuoISN|IX2 31 MO[[E JOU OP S21E}S "Y'S'[) Qwos ‘safewep [en}
-uanbasuos pue [ejuapiout Suipnpour ‘}10s Aue Jo 28ewep 10J
J[QEI] 10U ST XY-IA[OYA, "XOY-IO[99Y A\ WOIJ O[GE[IeAR Apoural
2AISN[2%2 9y} st Ireda1 1o Juswrase[dar yong -uoneuodsuen predaxd
BIA NOA 0} pauinjal pue aIeyd ou 3k ‘uondo ino je paserd
-a1 10 parnedal aq [[im $1onpold pajueiIRA X9Y-II[IYM JO
J1eyaq uo Ajuelrem Aue 9A13 0] pazuoyine sy uosiad 19410 Io
‘1aeap Juade ‘9akojdwa oN "JOFYHH 4OV AHL NO NOLL
~dIIDSHA HHL ANOAHY ANHLXH HOIHM SHLLNVIIVAM
ON HYV HYdHL "SHITddV “TVIO 40 ‘NALLIIM ‘ALNVY
NAVAM YFHLO ON “Aueirem siyl £q paIsA0d joU aIe Ie3)
pUE IBOM [BULIOU IO ‘9Snqe ‘OSNSIW 0} onp sain[ig] ‘A[SNOIA
-q0 ‘uonezuoyine Iourd Suraresal mmoylim A10108] 9y} 03
pauinial aq 0 aie SJ00] ON "JHLNHD HDIAYIS d4ZIJ4OHL
-NV XAY-JATHIHM AUe 10 X9Y-19[33y M 0 predard pasoar|
-9p 9q isnu 1onpoad ayopdurod ay3 ‘Ajuelrem siy) jo adejueape
oye) o], “diysuewjIom IO [BLISJBW Ul $103)9p Isurede sonues
-Jem X9Y-IO[oaY M AIUBLIBM X9Y-19199ymM 941 1dws-a1d Aew
sjonpoid Ino ur pasn sjuauodwod JO SIIMOBINUBM WO} SSNUBLIBA
*(s1I010W J129]2 FuIpnjour) KJUeLIep| Je9X 99IY ], PNWI] B 9ARY
yorgm sauryoew 3urpeary) adid jo uondaoxas yum ‘Kueirep
QWINeyIT PAHWIT B YIIM 5100poid $31 $19A00 XHY-HH THHHM

ALNVIEVM HWILAAI'T
JHLIAIT X4 dATIdAHM

S$T700. 3did




NOTES....

13



14

WHEELER

RE X

Vi
PIPE TOOLS

Wheeler Rex = 3744 Jefferson Road = Ashtabula, Ohio 44005
Tel: 800-321-7950 or 440-998-2788 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com



